



PSB Singapore

# CERTIFICATE OF CONFORMITY

No. CLS2 17 09 86518 003

**Certificate Holder:** Superlon Worldwide Sdn Bhd  
Lot 2567, Jalan Sungai Jati  
Klang  
41200 Selangor  
MALAYSIA

**Product:** Thermal Insulation Materials

**Brand Name:** Superlon

**Model(s):** Superlon

**Product Details:** Nitrile Butadiene Rubber Insulation Material  
Density: 60kg/m<sup>3</sup> ~ 69kg/m<sup>3</sup>  
Thickness: 10mm ~ 25mm  
Tested on the skin (smooth) face  
(Rating: Class 0)

**Standard(s):** BS 476-6:1989/A1:2009  
BS 476-7:1997

**Country of Origin:** Malaysia

**Test Report(s):** See COC Appendix (1 pg)

**Issued on:** 2017-09-19

**Valid until:** 2022-09-18

Page 1 of 2

Vice-President (Certification Department)  
TÜV SÜD PSB

This Certificate is part of a full report and should be read in conjunction with it. This Certificate remains the property of TÜV SÜD PSB Pte Ltd and shall be returned upon request. The use of this Certificate is subjected to TÜV SÜD Group Testing and Certification Regulations; TÜV SÜD PSB Pte Ltd (PSB) General Terms and Conditions of Business and PSB Product Listing Scheme (PLS) Application Fact Sheet. The manufacturer is solely responsible for compliance of any product that has the same designation as the product type-tested. Persons relying on this Certificate should verify its validity by checking TÜV SÜD PSB's website at [www.tuv-sud-psb.sg](http://www.tuv-sud-psb.sg)





PSB Singapore

# PRODUCT LISTING SCHEME APPENDIX

TO CERTIFICATE OF CONFORMITY NUMBER: CLS2 17 09 86518 003

Date of Issue : 2017-09-19

Issued To : **Superlon Worldwide Sdn Bhd**  
Lot 2567, Jalan Sungai Jati  
Klang  
41200 Selangor  
MALAYSIA

Test Report (s) : 7191163498-MEC17/A1-YWA  
7191163498-MEC17/A2-YWA  
7191163498-MEC17/B1-YWA  
7191163498-MEC17/B2-YWA  
7191163498-MEC17/C1-YWA  
7191163498-MEC17/C2-YWA  
7191163498-MEC17/D1-YWA  
7191163498-MEC17/D2-YWA

Vice President (Certification Department)  
TÜV SÜD PSB